
 Page 1 of 9  

Must Change Items during POH of UTV Machine (Phooltas). 
Revised by RDSO 

(A) PNEUMATIC SYSTEMS 
S.N Description Part no. Qty 1st POH 2nd POH 3rd POH 

1 PNEUMATIC HOSE 6MM UTVI PU - 01 35 Meters √ √ √ 

2 PNEUMATIC HOSE 10MM UTVI PU -02 60 Meters √ √ √ 

3 PNEUMATIC HOSE 12 MM UTVI PU -03 35 Meters √ √ √ 

4 PNEUAMTIC HOSE 14 MM UTVI PU -04 35 Meters √ √ √ 

5 END FITTING – 6MM PIPE UTVI/PU/FITTINGS - 01 20 Nos. √ √ √ 

6 END FITTING – 10MM PIPE UTVI /PU/FITTINGS -02 40 Nos. √ √ √ 

7 END FITTING 12 MM PIPE UTVI/PU/FITTINGS -03 30 Nos. √ √ √ 

8 END FITTING 14 MM PIPE UTVI/PU/FITTINGS - 04 30 Nos. √ √ √ 

9 AIR STRAINER UTVI -06 – 08/00 01 No. √ √ √ 

10 ‘D’ CHECL VALVE UTVI -06-14/00 02 Nos. √ √ √ 

11 EMERGENCY BRAKE VALVE UTVI -06-19/00 01 No. √ √ √ 

12 PRESSURE REDUCING VALVE UTVI -06 -22/00 01 No. √ √ √ 

13 AUTO DRAIN VALVE UTVI 06 - 12/00 01 No. √ √ √ 

14 EMERGENCY BRAKE VALVE UTVI -06 – 26/00 01 No. √ √ √ 

15 J ‘ SAFETY VALVE UTVI – 06 – 19/00 01 No. √ √ √ 

16 TRANS AIR SERVICE UNIT UTVI – 06 -42/00 01 No. √ √ √ 

17 PARKING BRAKE VALVE UTVI -06-15/00 01 No. √ √ √ 

18 2-POSSITION SOL. VALVE 1/8 PORT MFH-5-1/8 02 Nos. √ √ √ 

19 DIRECTIONAL CONT. CYL. 17 MM STOCK ADVU-32-17-APA 01 No. √ √ √ 

20 DIRECTIONAL CONT. CYL. 13 MM STOCK ADVU-32-13-APA 01 No. √ √ √ 

21 DIRECTIONAL CONT. CYL. 16 MM STOCK ADVU-32-26-APA 01 No. √ √ √ 

22 THROTTLE & CHECK VALVE 6P4 01 No. √ √ √ 

23 C2W RELAY VALVE UTVI -06-13/00 01 No. √ √ √ 

24 THTOTTLE LEVER VALVE UTVI -06-17/00 01 No. √ √ √ 

25 SA-9 BRAKE VALVE UTVI -06-25/00 01 No. √ √ √ 

26 BRAKE CYLINDER UTVI -06-47/00 04 Nos. √ √ √ 

27 PARKING BRAKE CYLINDER UTVI -06-46/00 02 Nos. √ √ √ 

28 DIRECTIONAL CHANGE CYLINDER UTVI -06-44/00 01 No. √ √ √ 

(B) RUBBER KIT (DIAPHRAM) 
1 UNLOADER VALVE UTVI-06-KIT/UNLOADER 1 set √ √ √ 

2 AUTO DRAIN VALVE  1 set √ √ √ 

3 C2W RELAY VALVE UTVI-06/KIT-C2W RELAY 1 set √ √ √ 

4 SA9 AND BRAKE VALVE UTVI-06/KIT/SA9 1 set √ √ √ 

5 RUBBER BUCKET OF BRAKE CYLINDER UTVI-06 KIT/B.CY. 4 Nos √ √ √ 

6 RUBBER SNOOBER UTVI-03 12/00 08 Nos √ √ √ 

7 RADIATOR FAN BELT 178696 02 Nos. √ √ √ 

8 ALERNATOR BELT A 38 02 Nos. √ √ √ 

9 BOOM PAD 150X50X10 04 Nos. √ √ √ 

10 BOOM PAD 150X60X10 04 Nos √ √ √ 

11 BOOM PAD 150X70X10 04 Nos √ √ √ 



 Page 2 of 9  

(C) DROP DOWN GEAR BOX 
S.N Description Part no. Qty 1st POH 2nd POH 3rd POH 

1 RETAINER OIL SEAL OUT PUT 30211015 02 Nos. √ √ √ 

2 GASKET 0.8 THK 30516017 03 Nos. √ √ √ 

3 SHIM 0.2 THK 30517021 03 Nos. √ √ √ 

4 GASKET 1.6 THK 30516022 01 No. √ √ √ 

5 SHIM 0.2 THK 30517019 03 Nos. √ √ √ 

6 SHIM 0.5 THK 30517018 01 No. √ √ √ 

7 BREATHER CUM FILTER 91500022 01 No. √ √ √ 

8 PIPE ASSLY 30600002 01 No. √ √ √ 

9 TAPER ROLLER BRG 90020060 02 No. √ √ √ 

10 TAPER ROLLER BRG 90020061 02 No. √ √ √ 

11 CYLINDRICAL ROLLER BRG 90010012 02 No. √ √ √ 

12 OIL SEAL D-120X150X12. 92000112 02 No. √ √ √ 

13 OIL SEAL D-15XD25X5 92000121 01 No. √ √ √ 

14 O RING 1D 54.1X5.8.CS 92010096 02 No. √ √ √ 

15 O RING 1D 5401X5.8.CS 92010094 04 Nos. √ √ √ 

16 BALL BRG 90040036 01 No. √ √ √ 

17 CIRCLIP EXTERNAL 15 TYPE A 93010039 01 No. √ √ √ 

18 CIRCLIP INTERNAL 140 TYPE B 93020033 01No. √ √ √ 

19 BRG BUSH 30215001 01 No. √ √ √ 

20 SPACER SEAL O/P 91500012 02 No. √ √ √ 

21 BREATHER CUM FILTER 91500022 01 No. √ √ √ 



 Page 3 of 9  

(D) AXLE DRIVE GEAR BOX 
S.N Description Part no. Qty 1st POH 2nd POH 3rd POH 

1 BRG CARRIER INPUT 30214006 01 No. √ √ √ 

2 SEAL CARRIER INPUT 30211014 01 No. √ √ √ 

3 SPACER SEAL INPUT 30212011 01 No. √ √ √ 

4 SPACER INPUT 30213020 01 No. √ √ √ 

5 DUST COVER INPUT 30218011 01 No. √ √ √ 

6 INPUT FLANGE 30226002 01 No. √ √ √ 

7 INPUT SHAFT 30223009 01 No. √ √ √ 

8 TAPER ROLLER BRG 90020012 02 Nos. √ √ √ 

9 TAPER ROLLER BRG 90020045 02 Nos. √ √ √ 

10 CYLINDRICAL ROLLER BRG 90010010 01 No. √ √ √ 

11 OIL SEAL 100X120X12 92000087 01 No. √ √ √ 

12 OIL SEAL 200X230X15 92000086 02 No. √ √ √ 

13 EXTERNAL CIRCLIP A-75 93010041 01 No. √ √ √ 

14 SHIM – 0.2THK 30517003 02 Nos. √ √ √ 

15 SHIM – 0.2THK 30517001 02 Nos. √ √ √ 

16 SHIM 0.2 THK 30517002 02 Nos. √ √ √ 

17 Gasket – 0.8 THK 30516003 02 Nos. √ √ √ 

18 GASKET – 0.8THK 30516001 02 Nos. √ √ √ 

19 GASKET - 0.8THK 30516002 01 No. √ √ √ 

20 GASKET – 0.8 THK 30516004 01 No. √ √ √ 

21 WOOLEN THREAD 9203003 100 gm √ √ √ 

22 LOCK WASHER 30250001 03 Nos. √ √ √ 

23 BREATHER CUM FILTER 91500067 01 No. √ √ √ 



 Page 4 of 9  

(E) FASTERNER ADGB + DDGB 
S.N Description Part no. Qty 1st POH 2nd POH 3rd POH 

1 SPRING WASHER B6 91330008 30 Nos. √ √ √ 

2 SPRING WASHER B16 91330008 15 Nos. √ √ √ 

3 SPRING WASHER B24 91330016 06 Nos. √ √ √ 

4 SPRING WASHER B20 91330017 08 Nos. √ √ √ 

5 SPRING WASHER B12 91330006 15 Nos. √ √ √ 

6 SPRING WASHER B8 91330005 45 Nos. √ √ √ 

7 SPRING WASHER B10 91330009 04 Nos. √ √ √ 

8 HEX HEAD SCREW M6X15 91120010 30 Nos. √ √ √ 

9 HEX HEAD SCREW M16X45 91120065 15 Nos. √ √ √ 

10 HEX HEAD SCREW M20X70 91120075 08 Nos. √ √ √ 

11 HEX HEAD SCREW M12X30 91120002 50 Nos. √ √ √ 

12 HEX HEAD SCREW M24X240 9100094 06 Nos. √ √ √ 

13 HEX HEAD SCREW M20X200 91010095 03 Nos. √ √ √ 

14 HEX HEAD SCREW M8X20 91120001 50 Nos. √ √ √ 

15 GRUB SCREW M20X20 91160013 02 Nos. √ √ √ 

16 GRUB SCREW M20X20 91160013 02 Nos. √ √ √ 

17 DOWEL DIA 12X45 30243003 02 Nos. √ √ √ 

18 HEX HEAD NUT M24 30243003 02 Nos. √ √ √ 

19 HEX HEAD NUT M20 91360001 05 Nos. √ √ √ 

20 HEX HEAD NUT M12 91360003 15 Nos. √ √ √ 

21 HEXHEAD NUT M20 91360008 03 Nos. √ √ √ 

22 HEX HEAD NUT M10 91336001 15 Nos. √ √ √ 

23 SPRING WAHSER B12 91330006 40 Nos. √ √ √ 

24 SPRING WASHER B3/8 91330001 10 Nos. √ √ √ 

25 SPRING WASHER B30 91330026 06 Nos. √ √ √ 

26 HEX HEAD BOLT M20 2.5.140 91010135 03 Nos. √ √ √ 

27 HEX HEAD BOLT M10X120 91010136 05 Nos. √ √ √ 

28 HEX HEAD SCREW M10X55 91120069 06 Nos. √ √ √ 

29 HEX HEAD BOLT M6 X 25L 91120037 04 Nos. √ √ √ 

30 HEX HEAD BOLT M10X25 91122002 06 Nos. √ √ √ 

31 HEX HEAD SCREW M10X25G/3/8”UNC 91050010 06 Nos. √ √ √ 

32 STUD ‘A’ M26X2.5X802 TOTAL LENGTH 91240018 03 Nos. √ √ √ 

33 HEX HEAD SCREW M12X25 91120083 05 Nos. √ √ √ 

34 
NIPPLE ½” BPST MALE X1/4” BSP (M) STR 
2.5 THROTTLE 

91500114 
03 Nos. 

 
√ 

 
√ 

 
√ 

35 HEX LOCK NUT M16X2X8 THK 91440008 02 Nos. √ √ √ 

36 DRAIN PLUG M2X15 MAGNATE 91500017 02 Nos. √ √ √ 

37 GRUB SCREW M20X20L 91160013 03 Nos. √ √ √ 

38 PLUG ¼” BSPT 9150048 03 Nos. √ √ √ 

39 HEX NUT M30X3.5 9360017 05 Nos. √ √ √ 

40 HEX NUT M20X2.5 9360008 05 Nos. √ √ √ 



 Page 5 of 9  

(F) DRIVE LINE ITEMS 
S.N Description Part no. Qty 1st POH 2nd POH 3rd POH 

1 ANTI VIBRATION MOUNTING UTVI -02-10/00 02 Nos. √ √ √ 

2 ANTI VIBRATION MOUNTING UTVI – 02-11/00 02 Nos. √ √ √ 

3 ANTI VIBRATION MOUNTING UTVI– 02 14/00 04 Nos. √ √ √ 

4 BOLT 5/8” UNC -2b UTVI 02-9/00 04 Nos. √ √ √ 

5 CRADDLE SET UTVI 02 -8/00 02 Nos. √ √ √ 

6 BOLT UTVI -02-12/00 04 Nos. √ √ √ 

7 BOLT M16 UTVI -02-13/00 12 Nos. √ √ √ 

8 BOLT M10 UTVI -02-16/00 16 Nos. √ √ √ 

9 BOLT M12 UTVI -02-17/00 16 Nos. √ √ √ 

10 SPLIT PIN UTVI-02 -18/00 08 Nos. √ √ √ 

11 BOLT UTVI-02-22/00 06 Nos. √ √ √ 

12 BOLT M16 UTVI -02-24/00 06 Nos. √ √ √ 

13 SPRING WSHER UTVI-02-25/00 04 Nos. √ √ √ 

14 SPRING WAHER UTVI-02-26/00 12 Nos. √ √ √ 

15 SLOTTED NUT UTVI -02-27/00 04 Nos. √ √ √ 

16 SPLIT PIN UTVI -02-28/00 08 Nos. √ √ √ 

17 SLOTTED NUT UTVI-02-29/00 04 Nos. √ √ √ 

18 SLOTTED NUT UTVI-02-32/00 16 Nos. √ √ √ 

19 SPLIT PIN UTVI-02-33/00 16 Nos. √ √ √ 

20 SELF LOCK NUT UTVI -02-34/00 32 Nos. √ √ √ 

21 LOCK PLATE UTVI-02-35/00 16 Nos. √ √ √ 

22 BOLT UTVI -02-36/00 08 Nos. √ √ √ 

23 SPRING WSHER UTVI-02-37/00 08 Nos. √ √ √ 

24 SPRING WAHSER UTVI-02-38/00 32 Nos. √ √ √ 

25 BOLT 7/16 14UNC -2B UTVI -02-39/00 21 Nos. √ √ √ 

26 SPRING WASHER UTVI-02-39/00 21 Nos. √ √ √ 

27 SPRING WASHER UTVI -02-40/00 21 Nos. √ √ √ 

28 NUT UTVI -02-29/00 16 Nos. √ √ √ 

29 SPRING WASHER UTVI -02-30/00 16 Nos. √ √ √ 



 Page 6 of 9  

(G) BRAKE REGGING ASSLY 
S.N Description Part no. Qty 1st POH 2nd POH 3rd POH 

1 BRAKE SHOE UTVI -04-09/00 08 Nos. √ √ √ 

2 SPRING SEAL UTVI-04-13/00 16 Nos. √ √ √ 

3 PIN UTVI-04-24/00 02 Nos. √ √ √ 

4 SPRING WASHER UTVI-04-31/00 48 Nos. √ √ √ 

5 COIL SPRING UTVI-04-14/00 16Nos. √ √ √ 

6 SPLIT PIN UTVI-04-28/00 08Nos. √ √ √ 

7 SPRING WASHER UTVI-04-34/00 16 Nos. √ √ √ 

8 SPLIT PIN UTVI-04-37/00 16 Nos. √ √ √ 

9 BOLT M/o UTVI-04-38/00 16 Nos. √ √ √ 

10 NUT M/o UTVI-04-39/00 08 Nos. √ √ √ 

11 SPRING WASHER M/O UTVI-04-40/00 08 Nos. √ √ √ 

12 SPLIT COTTER UTVI-04-54/00 24 Nos. √ √ √ 

13 SPLIT COTTER UTVI-04-54/00 20 Nos. √ √ √ 

14 LOCK PLATE UTVI-04-56/00 08 Nos. √ √ √ 

15 WASHER UTVI-04-57/00 04 Nos. √ √ √ 

16 WASHER UTVI-04-58/00 16 Nos. √ √ √ 

17 WASHER UTVI-04-59/00 04 Nos. √ √ √ 

18 WAHSER UTVI-04-60/00 16 Nos. √ √ √ 

19 WASHER UTVI-04-61/00 10 Nos. √ √ √ 

20 WASHER UTVI-04-62/00 06 Nos. √ √ √ 

21 SPLIT PIN UTVI -04-63/00 04 Nos. √ √ √ 

22 SPLIT PIN UTVI-04-64/00 04 Nos. √ √ √ 

23 BUSH UTVI-04-41/00 08 Nos. √ √ √ 

24 BUSH UTVI-04-42/00 08 Nos. √ √ √ 

25 BUSH UTVI-04-43/00 48 Nos. √ √ √ 

26 BUSH UTVI-04-44/00 08 Nos. √ √ √ 

27 BUSH UTVI-04-45/00 16 Nos. √ √ √ 

28 BUSH UTVI-04-47/00 16 Nos. √ √ √ 

29 BUSH UTVI-04-48/00 16 Nos. √ √ √ 

30 BUSH UTVI-04-49/00 04 Nos. √ √ √ 

31 BUSH UTVI-04-50/00 02 Nos. √ √ √ 

32 BUSH UTVI-04-51/00 02 Nos. √ √ √ 

33 BUSH UTVI-04-52/00 04 Nos. √ √ √ 

34 NUT M20X2.5 UTVI-04-53/00 16 Nos. √ √ √ 



 Page 7 of 9  

(H) AXLE BOX HOUSING 
S.N Description Part no. Qty 1st POH 2nd POH 3rd POH 

1 FELT RING UTVI-01-13/00 04 Nos. √ √ √ 

2 LOCK PLATE UTVI-01-12/00 04 Nos. √ √ √ 

3 SP. WASHER UTVI-01-17/00 16 Nos. √ √ √ 

4 SPLIT PIN UTVI-01-18/00 16 Nos. √ √ √ 

(I) SUSPENSION ASSLY 
S.N Description Part no. Qty    

1 DUST SHIELD SPRING UTVI-03-03/00 08 Nos. √ √ √ 

2 DUST SHIELD UTVI-03-04/00 08Nos. √ √ √ 

3 GUIDE RING UTVI-03-06/00 08 Nos. √ √ √ 

4 LOWER RUBBER WASHER UTVI-03-09/00 08 Nos. √ √ √ 

5 RUBBER PACKING RING UTVI-03-07/00 08 Nos. √ √ √ 

6 COIL SPRING UTVI-03-01/00 08 Nos. √ √ √ 

(J) HYDRAULIC SYSTEM AND CRANE 
1 THRUST BEARING 2P4 01 No. √ √ √ 

2 G.M BUSH 2P18 01 No. √ √ √ 

3 FILTER BREATHER 4P1 01 No. √ √ √ 

4 RETURN FILTER ELEMENT 4P2 01 No. √ √ √ 

5 HYDEX COMPLING 4P25 01 No. √ √ √ 

6 FILTER ELEMENT 4P33 01 No. √ √ √ 

7 SLIDING PAD 3P28 1 SET √ √ √ 

8 TOP COLLER BUSH 2P6 01 No. √ √ √ 

9 SEAL SET OF COLUMN CYLINDER 2P12S 01 Set √ √ √ 

10 SEAL SET OF BOOM CYLINDER 3P28S 01 Set √ √ √ 

11 SEAL SET OF SLEW CYLINDER 1P15/5P10S 01 Set √ √ √ 

12 SEAL SET OF 1ST EXT CYLINDER 3P27S 01 Set √ √ √ 

13 SEAL SET OF 2ND EXT CYLINDER 3P20S 01 Set √ √ √ 

14 SEAL SET FOR 3RD EXT CYLINDER 3P19S 01 Set √ √ √ 

15 ¾” HYD HOSE WITH ENDS 4P4 01 No. √ √ √ 

16 ½” HYD HOSE WITH ENDS 4P9 01 No. √ √ √ 

17 ¾” HYD HOSE WITH ENDS 4P12 01 No. √ √ √ 

18 ¾”HYD HOSE WITH ENDS 4P19 01 No. √ √ √ 

19 1” HYD HOE WITH ENDS 4P21 01 No. √ √ √ 

20 ½” HYD HOSE WITH ENDS 4P23 01 No. √ √ √ 

21 1”HYD HOSE WITH ENDS 4P30 01 No. √ √ √ 

22 ½” HYD HOSE WITH ENDS 4P35 01 No. √ √ √ 

23 3/8” HYD HOSE WITH ENDS 5P2 01 No. √ √ √ 

24 3/8” HYD HOSE WITH ENDS 5P3 01 No. √ √ √ 

25 3/8” HYD HOSE WITH ENDS 6p2 01 No. √ √ √ 

26 3/8” HYD HOSE WITH ENDS 7P2 02 Nos. √ √ √ 

27 3/8” HYD HOSE WITH ENDS 8P2 02 Nos. √ √ √ 

28 HYD. PUMP ASSEMBLY WITH COUPLER 4P20 01 No √ √ √ 

29 EMERGENCY HYD. PUMP ASSEMBLY 4P24 01 No √ √ √ 



 Page 8 of 9  

(K) ELECTRICAL ITEMS (PANEL BOARD) 

S.N Description Part no. Qty    

1 INDICATOR RED UTVI-07-01/00 06 Nos. √ √ √ 

2 INDICATOR GREEN UTVI-07-02/00 06 Nos. √ √ √ 

3 FOR WARD TRANS INDICATOR UTVI-07-21/00 01 No. √ √ √ 

4 REV TRANS INDICATOR UTVI-7-21/00 01 No. √ √ √ 

5 NEUTRAL TRANS INDICATOR UTVI-07-28/00 01 No. √ √ √ 

6 BATTERY CAHNGING INDICATOR UTVI-07-23/00 01 No. √ √ √ 

7 ENGINE STOP S/W UTVI-07-24/00 01 No. √ √ √ 

8 BY PASSS/W UTVI-07-25/00 01 No. √ √ √ 

9 HEAD LIGHT S/W UTVI-07-16/0A 0 1 No. √ √ √ 

10 SEARCH LIGHT S/W UTVI-07-16/0A 02 Nos. √ √ √ 

11 RED LIGHT S/W (LEFR RT) UTVI-07-16/0A 02 Nos. √ √ √ 

12 S/W WIPER MOTOR UTVI-07-16/0A 01 No. √ √ √ 

13 S/W FOG LIGHT UTVI-07-16/0A 01 No. √ √ √ 

14 S/W CAB LIGHT UTVI-07-16/0B 01 No. √ √ √ 

15 S/W CAB FAN UTVI-07-16/0B 01 No. √ √ √ 

16 D.P TOGGLE S/W (ON-OFF-ON) UTVI-07-16/0B 05 No. √ √ √ 

17 TOGGLE S/W ON -OFF UTVI-07-16/0B 01 No. √ √ √ 

18 RELAY UTVI-09—08/00 01 No. √ √ √ 

19 BUZZER UTVI-09-13/0B 01 No. √ √ √ 

20 TERMINAL STRIP UTVI-08-03/00 04Nos. √ √ √ 

21 TERMINAL STRIP UTVI-08-05/00 01 No. √ √ √ 

22 TERMINAL STRIP UTVI-09-09/00 01 No. √ √ √ 

23 COPPER CABLE 1MM 6 CORE OHE4-11-07/02 20 METERS √ √ √ 

24 COPPER CABLE 1MM 25 CORE 0OHE4-11-07/01 9 METERS √ √ √ 

25 COPPER CABLE 0.75 MM 3 CORE OHE4-17-07/03 10 METERS √ √ √ 

26 COPPER CABLE 2.5 MM 4CORE OHE4-11-07/04 20 METERS √ √ √ 

27 
COPPERCABLE 2 CORE 1.5 MM OHE4-11-07/05 100 

METERS 

 

√ 
 

√ 
 

√ 

28 COPPER CABLE 2 CORE 10MM OHE4-1-07/06 22 METERS √ √ √ 

29 COPEPER CABLE 1 CORE 10MM RED OHE-11-07-07 5 METERS √ √ √ 

30 COPPER CABLE 1 CORE 10 MM BLACK 0HE4-11-07-08 3 METERS √ √ √ 

31 COPPER CABLE 2.5 MM SINGLE CORE 0HE4-11-07/13 25 METERS √ √ √ 

32 COPPER CABLE 12 CORE FLEXIBLE UTVI-02-13-07/00 25 M. √ √ √ 

33 
COPPER WIRE RES YELLOW SINGLE 

COREFLEXIBLE 
OHE4-11-07/12 

60 M 
 

√ 
 

√ 
 

√ 

34 SOPPER WIRE BLACK SINGLE CORE OHE4-11-07/10 40 METERS √ √ √ 

35 COPPER WIRE BLUE SINGLE CORE OHE4-11-07/1 45 M. √ √ √ 

36 TINNED WIRE RED OHE4-17-07-31/00 70 M. √ √ √ 

37 TINNED WIRE BLACK OHE4-11-07/32 70 METERS √ √ √ 

38 FERRULW A-Z 1.5 MM OHE4-11-07/18 5 PKET √ √ √ 

39 FERRUAL 0-9 1.5MM OHE4-11-07/19 5PKET √ √ √ 



 Page 9 of 9  

S.N Description Part no. Qty 1st POH 2nd POH 3rd POH 

40 CABLE TIE 4” BLACK OHE4-11-07/20 6PKET √ √ √ 

41 CABLE TIE 6” BLACK OHE4-11-07/21 3 PKET √ √ √ 

42 CABLE TIE 8” BLACK OHE4-11-07/22 3PKET √ √ √ 

43 PIN TYPE COPPER LUG 2.5MM UTVI 08MISC/ELECT/W 5PKET √ √ √ 

44 MALE FEMALE CONNECTOR UTVI 08 MISC /ELECT/F 2 PAIR √ √ √ 

45 PANEL MAIN SWITCH UTVI-07 11/00 01 No √ √ √ 

46 IGNITION SWITCH UTVI-07 26/00 01 No √ √ √ 

47 TRANSMISSION POS. SELEC. SWITCH UTVI-07 22/00 01 No √ √ √ 

(L) MISC ITEMS 

1 BATTERY 12VX180 AH 13PLATE 02 Nos √ √ √ 

2 SHOCK ABSORBER UTVI-03- 17/00 04 Nos √ √ √ 

3 ANTI VIBRATION MOUNTING PAD UTVI-02-10/00 02 Nos √ √ √ 

4 ANTI VIBRATION MOUNTING PAD UTVI-02-11/00 02 Nos √ √ √ 

5 ANTI VIBRATION MOUNTING PAD UTVI-02-14/00 04 Nos √ √ √ 

6 ¼ ’’HOSE FOR DB END BEARING UTVI-11- 02/00 01 No √ √ √ 

7 ¼ ’’HOSE FOR DB END MONIFOLD UTVI-11- 04/00 01 No √ √ √ 

8 1’’ HOSE FOR T.C. COOLER IN UTVI-11- 07/00 01 No √ √ √ 

9 1’’ HOSE FOR T.C. COOLER OUT UTVI-11- 08/00 01 No √ √ √ 

 


